FERTILIZER SIDE-DRESSER

PART# DESCRIPTION

634
634U
635
661
662
725
726U
1000D
1000FW34
1000FW58
1000JD
4731
5010
5011
5014
5015
5016
5017
5021
5073
5075
5078
5083
5087
5090
5090R
5091
5092
5093
5113
5124
7403
7404
7407
7408
7409
7410
7421
7423
7427
7470
7471
7472
7474
7482
7483
7490
7491
7492
7500
7500CMP
7501L
7501R

Cultivator tooth

1/2" U-bolt

Small clamp

Left cultivator arm

Right cultivator arm

Long diamond 1/2” U-bolt
Short diamond 1/2” U-bolt
Disc with 5/8” bearing

Dirt cover for 3/4”" shaft

Dirt cover for 5/8" shaft

Disc with 3/4” bearing

Bolt with handle

Hub for drive wheel

1-1/4” Flange block bearing
50 tooth drive sprocket
Main drive wheel frame
Rear drive sprocket chain guard
Chain tightener arm

Large chain guard

4x4 & 4x7 Securing plates
Rubber spacer

Six sprocket cluster

Drive frame

Front chain guard

7 Coil chain tightener spring
Left hand chain tightener spring
Drive wheel chain

Chain tightener bracket

5 Coil chain tightener spring
718" Hex flange block bearing
1-1/2" Chain tightener roller
Drop tube assembly (left)
Drop tube assembly (right)
Disc scraper (left)

Disc scraper (right)

Angle iron mounting bracket
Flat mounting plate

Toolbar support upright

2 x 2 x 36 Toolbar

Square drive shaft assembly
#OE 83 Right angle iron
#OE 83 Left angle iron
Crank jack

#OE Hub arm only

5.90 x 15" Traction tire

15" Wheel rim

Tension spring

5/16 x 3 Eye bolt

1/2" Metal bearing

Hopper with lid

Hopper and auger assembly
Left auger

Right auger

PART# DESCRIPTION

7502
7502H
7503
7504
7505
7506
7525
7526
7530
7530R
7532
7533
7534
7535
7536
7537
7538
7539
7550
7551
7552
7553
7554
7558
7559
7560
7561
7562
7563
7564
7565
7566
7567
7570
47008
FC343
FH151
FH111
FH337
FH347
FH363
FH365
FH371
FH443
FH467
FH479
FH525
FH547
FNJ400
FNJ450
FUuB1222
FW300
FWB399

Auger drive shaft

Auger drive shaft with hex end
Auger cover

7/8" Flange block bearing
Hopper cradle bracket
U-Shaped hopper bracket

Spill over plate with bolts
Bungee assembly

Auger drive chain tightener brack
Auger drive chain roller

Auger drive chain guard

25 Tooth gear for box shaft
Hopper hex drive shaft

Hex drive shaft bearing

Auger drive shaft

Shaft extension plate on drive
Drive shaft chain tightener
Drive shaft chain guard

Knife opener

Shank for knife opener

Drop tube mounting bracket
Drop tube securing plate

FSD Drop tube

Upper hex shaft in drive

Lower hex shaft in drive

4" Chain tightener roller

16 Tooth gear for hex shaft
FSD Gear box chain

3-Point Hitch bracket

Left FSD Disc opener

Right FSD Disc opener

FSD Disc opener shank (left)
FSD Disc opener shank (right)
Cultivator extension arm

4 x 7 Mounting plate

1/2 x 2-1/2" Carriage bolt

5/16 x 1/2 Hex head cap screw
1/4 x 1-1/4 Hex head cap screw
1/2 x 2 Hex head cap screw

1/2 x 3 Hex head cap screw

1/2 x 6 Hex head cap screw

1/2 x 6-1/2 Hex head cap screw
1/2 x 8 Hex head cap screw

5/8 x 3-1/2 Hex head cap screw
5/8 x 6-1/2 Hex head cap screw
5/8 x 9-1/2 Hex head cap screw
3/4 x 4 Hex head cap screw

3/4 x 9-1/2 Hex head cap screw
5/8” Hex jam nut

3/4" Hex jam nut

1/2” U-bolt for 2 x 2 bar

1/2" U.S.8. Flat washer

9/16 x 1-3/4 Wheel stud bolt




Fertilizer Side-Dresser

Hose Drops

Knife Openers




Hopper Assembly

ras2
7533 7/536

\7530R
7530




Knife Opener Option Hose Drop Option

7554

Disc Opener Option

FNJ450 (BEFORE 2011)

10004D (BEFORE 2011)

BEARING FOR DISC IS PART #1000D0B (2011)
OR 1000BJD (BEFORE 2011)




Drive Assembly

FWB399




Gauge Wheel Assembly

Cultivator Option

D“./5073

FHAT9_
7570
725
706U @ vl

Ry ém —‘_\ﬂ. Gy ft
562 G ‘uk’ [ _n\l"'"f-.-—-_-.g

f~635 1 l\l%m !

1@ ‘.iiﬂr ___(,(—- }(T(( .. ( ( m

(Configuration will vary)




Rate Chart for Fertilizer Side Dresser

Shaft to Hopper

Low Volume
25 Tooth

T6
gh Volume
32 16 Tooth []

25 Tooth [] 16 Tooth

40” ROWS

Low

Sprocket
Combination

High
Volume

Volume

T16 - B36
T20 - B32
T24 - B28
T28 - B24
T32 - B20
T36 - B16

875 Ibs.
523 Ibs.
439 Ibs.
342 |bs.
243 |bs.
164 Ibs.

306 Ibs.
245 |bs.
172 Ibs.
128 Ibs.
93 Ibs.
66 Ibs.

Fertilizers have many weight variations. Since the fertilizer attachment measures volume, notweight,there
can be as much as a 100% variation from the weight chart calculations. To check the exact number of
pounds of fertilizer that will be delivered for 40 inch row spacing, proceed as follows. Run both output
tubes from the fertilizer hopper and attach a sack, or other suitable container under the opening in the
hopper. Engage the fertilizer attachment and drive forward 100 feet. Weigh the amount of fertilizer
caught in the container and multiply that amount by 100(See factors below). The resuit will be the
number of pounds of fertilizer delivered per acre.

Factors for converting: 36" rows, multiply by 1.11
42" rows, multiply by .95
48" rows, multiply by .83

Keep fertilizer in a dry place. Most fertilizers readily accumulate moisture and cause metal to corrode.
Corrosion shortens metal life because of binding or “freezing.” Deposits of fertilizer will build up in the
hopper and interfere with working parts. The hoppers should be cleaned after every use.




